
Kyogle Council 

Final Report 
August 2006

Kyogle Integrated Water Cycle 
Management Strategy Study



Kyogle Council
Kyogle IWCM Strategy Study

Status:  Final Page i  August 2006
Project Number: A0150600 Our Ref � A0150600-D025

This report has been prepared solely for the benefit of Kyogle Council.  No liability is accepted by this company 
or any employee or sub-consultant of this company with respect to its use by any other person. 

This disclaimer shall apply notwithstanding that the report may be made available to other persons for an 
application for permission or approval or to fulfil a legal requirement. 

Quality Assurance Statement

Kyogle Council 
Prepared by:

Toby Gray/Adam Joyner/Belinda Madin/Kate 
[...]
study, including concept design, project approvals, construction and operation. 

Integrated water cycle management offers the opportunity to examine urban water supply, wastewater and 
stormwater management in a single planning framework in a whole of catchment context. This opportunity is 
possible through recent advances in information management and analysis, and seeks to avoid the piecemeal 
development of water supply, wastewater and urban stormwater facilities which has occurred in the past.  

Conventional water system management, where each element of the water cycle is treated sequentially, has 
provided us many important benefits.  It has provided secure sources of clean water for drinking and use in 
industry and commerce, as well as treating our waste streams to minimise the impacts on the environment.  
With increasing population growth and its accompanying urban footprint we are increasingly becoming aware 
that conventional water system management does not facilitate consideration of the “big picture”. The current 
system generally uses water only once, or not at all in the case of stormwater running off impervious surfaces. 



Kyogle Council
Kyogle IWCM Strategy Study

Status:  Final Page 4 August 2006
Project Number:  A0150600 Our Ref � A0150600-D025

Considering all water sources and uses in a single framework creates opportunities for increasing the efficiency 
of water use and improving management of the water cycle. By examining integrated options for management 
of the water cycle, we maximise the opportunity of discovering new ways of doing things as well as making 
ourselves aware of the interactions and synergies in all parts of water cycle management. 

It is also becoming apparent that the current and increasing levels of natural resource use, including water and 
land uses, are not sustainable. The integrated approach to water management seeks to balance the competing 
demands on the available resources within catchments to develop a strategy to ensure a sustainable water 
future. It will encourage the following shift in system management: 

Conventional System Management 
1. Water Resource

2. Waste  Treatment

3. Waste Disposal

Integrated System Management 

1. Water Resource

4. Water Product 5. Waste Product

6. Sustainable Residuals Management

2. Sustainably Used Water

3. Waste Processing and Recycling

� Sequential management of individual water system 
components 

� Limited consideration of ‘big picture’ and resource 
utilisation impacts 

Leads to unsustainable outcomes

� Integrated management of all water system 
components 

� Full consideration of ‘big picture’ and resource 
management impacts (including triple bottom line) 

Leads to more sustainable outcomes

Figure 1-2– Integrated System Management (Source DEUS, 2003) 

1.3 Background 

The Concept Study was completed by Kyogle Council and DEUS in June 2003. The Concept Study identified 
urban water cycle related problems within the Upper Richmond River catchment as well as issues directly 
associated with urban water cycle services. The Concept Study also identified further work to be completed 
prior to the initiation of the second stage of the IWCM process.

MWH Australia Pty Ltd was commissioned in July 2005 on behalf of Kyogle Council to prepare the Strategy 
Study. The project team for delivery of the strategy includes representatives from Kyogle Council, DEUS, 
Department of Commerce (DOC) and MWH. The Project Reference Group (PRG) consulted during the study 
includes stakeholder representatives from Council, state government agencies and community groups. The 
members of the PRG are tabled in Appendix A. 



Kyogle Council
Kyogle IWCM Strategy Study

Status:  Final Page 5 August 2006
Project Number:  A0150600 Our Ref � A0150600-D025

1.4 Study Area 

Kyogle is located in Northern NSW adjacent to the Queensland border and approximately 50 kilometres inland 
of the coast. Kyogle’s local government area (LGA) includes the upper reaches of the Clarence and Richmond 
Rivers. The IWCM study area is directed at the Upper Richmond River Valley as the LGA’s major urban area 
(Kyogle Township) is situated within this valley.

Upper Richmond
River Valley

Clarence River
Valley

Source image: Council’s website (www.kyogle.nsw.gov.au) 

Figure 1-3: Study Area Location  



Kyogle Council
Kyogle IWCM Strategy Study

Status:  Final Page 6 August 2006
Project Number:  A0150600 Our Ref � A0150600-D025

2. Urban Water Context and Issues 
This section summarises Kyogle’s urban water cycle services within the catchment context and related urban 
water cycle issues. It draws primarily on the findings of the Concept Study, with additional information 
representing progress since completion of the Concept Study and input from the PRG. Technical analysis using 
the latest available information is presented in subsequent sections.

2.1 Catchment 

2.1.1 Context 

Kyogle township is the major urban development within the Kyogle LGA. The township is situated on the upper 
Richmond River in Northern NSW. As such, the upper Richmond River catchment forms the focus of study.  
Approximately 6,500 people live with the study area. In recent years, Kyogle’s population has been declining 
and future growth estimates are modest.

KYOGLE SOUTHKYOGLE SOUTHKYOGLE SOUTHKYOGLE SOUTHKYOGLE SOUTHKYOGLE SOUTHKYOGLE SOUTHKYOGLE SOUTHKYOGLE SOUTH

GENEVAGENEVAGENEVAGENEVAGENEVAGENEVAGENEVAGENEVAGENEVA KYOGLE CENTRALKYOGLE CENTRALKYOGLE CENTRALKYOGLE CENTRALKYOGLE CENTRALKYOGLE CENTRALKYOGLE CENTRALKYOGLE CENTRALKYOGLE CENTRAL

GOLF COURSEGOLF COURSEGOLF COURSEGOLF COURSEGOLF COURSEGOLF COURSEGOLF COURSEGOLF COURSEGOLF COURSE

FAWCETTS CREEKFAWCETTS CREEKFAWCETTS CREEKFAWCETTS CREEKFAWCETTS CREEKFAWCETTS CREEKFAWCETTS CREEKFAWCETTS CREEKFAWCETTS CREEK

RICHMOND RIVERRICHMOND RIVERRICHMOND RIVERRICHMOND RIVERRICHMOND RIVERRICHMOND RIVERRICHMOND RIVERRICHMOND RIVERRICHMOND RIVER

Figure 2-1: Upper Richmond River Catchment 



Kyogle Council
Kyogle IWCM Strategy Study

Status:  Final Page 7 August 2006
Project Number:  A0150600 Our Ref � A0150600-D025

Average temperatures vary between 27-320C in the summer and 11-160C in the winter. Rain falls typically over 
the summer months. The mean annual rainfall is approximately 1,200 mm and evaporation 1,500mm. Soil 
characteristics vary between low to high fertility and low to moderate water holding capacity.  

Agriculture (beef, dairy and pigs) is the prime land use within the LGA. More than 40% of the study area 
catchment has been cleared for agricultural purposes. Other major industries include forestry and tourism. 
National Parks and State Forests make up approximately 35% of the LGA.

2.1.2 Issues 

Intensive rural land usage within the upper part of the Richmond River catchment impacts water quality. The 
most productive land in the catchment is situated on the Richmond River alluvial soils between Kyogle and 
Casino.  This area also has the highest demand for water for both urban and agricultural activities. The annual 
flow in the Richmond River generally exceeds the extractive demands, however the agricultural demand peak is 
between the months of August to November and for these months extractive demand exceeds the average flow.

Soils in the upper parts of the catchment are prone to erosion, especially gully erosion. Large sections of 
riverbank vegetation have been removed allowing cattle access to the river, resulting in erosion of the 
riverbanks under medium to high flows. The previous Northern Rivers Catchment Management Board’s 
Catchment Blueprint has identified the Kyogle Area sub-catchment as a priority for revegetation. 

Areas of dryland salinity occur in the upper sub-catchment, above Kyogle and in southern sub-catchments of 
the Richmond River. 

The PRG also noted the following catchment issues: 

1. Changes in irrigation practices may have influenced recent extractions:1

� the closure of irrigated dairy farms may have reduced irrigation use 
� conversion of forest to plantation timber may increase extractions and runoff rates 
� with increasing beef prices, irrigation may have increased again 
� there has been little irrigation in the last four years due to water shortages. 

2. DPI Fisheries concerns in the Upper Richmond include threatened species; weirs and barriers to fish 
migration; and, environmental flows. 

3. Small holdings in the catchment increase the numbers of dams on creeks and gullies and may reduce water 
runoff to streams. Although some of these dams are not used and may increase dry weather low flows 
through dam seepage.1

                                                     
1 Anecdotal evidence. 



Kyogle Council
Kyogle IWCM Strategy Study

Status:  Final Page 8 August 2006
Project Number:  A0150600 Our Ref � A0150600-D025

2.2 Resources 

2.2.1 Context 

The primary water source within the study area is the Richmond River with an average annual flow of 508GL 
(MEU, 2003). The river’s low flow condition is estimated at approximately 30GL/a (MEU, 2003). Irrigation and 
town water extraction requirements in the upper Richmond River are approximately 13GL/a (MEU, 2003). There 
are high levels of groundwater use within the catchment, however actual extraction is difficult to determine. It is 
thought that a large number of unregistered bores exist within the Richmond River catchment and the aquifer is 
assessed at ‘high’ risk. 

2.2.2 Issues 

Water quality in the Richmond River catchment fails consistently for aquatic ecosystem protection, drinking 
water and primary recreation. These failures are generally based on the following water quality parameters not 
meeting the environmental objectives: 

� total phosphorus 
� turbidity
� faecal coliforms 
� salinity. 

Algal blooms have been reported in the Kyogle weir pool used as the off-take point for the town water supply.  

The PRG also noted the following resource issues: 

1. The Toonumbar Dam water storage, a potential alternative source of supply, has poor water quality and 
questionable reliability during dry weather. 

2. Climate change may result in potentially higher temperatures, lower rainfall and more severe wet and 
drought cycles.

2.3 Urban 

2.3.1 Context 

The existing water supply system serves approximately 3,000 people located in the Kyogle township area. Raw 
water is sourced from the Richmond River at a small on-stream weir (20ML). Raw water pumps deliver water 
the water filtration plant (WTP) for treatment. The WTP has two treatment trains: 

1. Original plant (c1933) – rectangular horizontal flow sedimentation tank and three rapid gravity sand filters 
(1.5ML/d capacity). 

2. Newer plant (c1950s) – radial flow flocculation tank/clarifier and eight in-ground pressure sand filters 
(1.5ML/d capacity). 



Kyogle Council
Kyogle IWCM Strategy Study

Status:  Final Page 9 August 2006
Project Number:  A0150600 Our Ref � A0150600-D025

The treated water gravitates to a clear water tank before pumped delivery to the water supply system. Treated 
water is stored at three service reservoirs and distributed via a pipe network throughout the township (Figure 
2-2).

Figure 2-2: Town Water Supply System 



Kyogle Council
Kyogle IWCM Strategy Study

Status:  Final Page 10 August 2006
Project Number:  A0150600 Our Ref � A0150600-D025

Reticulated wastewater services are provided to the Kyogle township area (Figure 2-3). A network of reticulation 
mains and seven sewage pumping stations deliver wastewater to the sewage treatment plant (STP). The STP 
treats the sewage prior to discharge to the Richmond River via a privately owned agricultural dam. Wastewater 
treatment consists of the following stages: 

1. Screening.
2. Imhoff tank. 
3. Primary sedimentation. 
4. Trickling filters with humus tank. 
5. Chemical phosphorus removal (liquid alum). 
6. Effluent ponds. 
7. Constructed wetland. 

A portion of the effluent in the privately owned dam is used to irrigate grazing pasture and crops. Sludge 
treatment includes digestion and drying at on-site drying beds. Dried sludge is disposed of on-site. A sludge 
lagoon is used to capture the alum/phosphorus sludge following treatment, with drying and disposal on-site. 

�

Future Development Areas

Current Sewered Areas

Current Sewerage Reticulation

Sewage Treatment Works

SPS 4

SPS 3

SPS 1

SPS 6

SPS 2

SPS 5

Sewerage SystemSewerage SystemSewerage SystemSewerage SystemSewerage SystemSewerage SystemSewerage SystemSewerage SystemSewerage System

Figure 2-3: Sewerage System 



Kyogle Council
Kyogle IWCM Strategy Study

Status:  Final Page 11 August 2006
Project Number:  A0150600 Our Ref � A0150600-D025

Kyogle’s urban stormwater drainage network consists of a number of catchments from which overland flow 
paths transport stormwater runoff to either shallow grassed or earth channels and the engineered drainage 
system comprising of concrete kerb and gutters, drainage pipes and open drainage channels (Figure 2-4). 
Stormwater drainage discharges to either the Richmond River or Fawcetts Creek (tributary of the Richmond 
River). An Urban Stormwater Management Strategy has been developed (David Ardill & Associates, 2002) 
which identifies a range of preferred stormwater management activities for the township. 

0 0.5 1

kilometres

�
Richmond River Fawcett's Creek

Geneva Kyogle Township

Highfield

STORMWATER DRAINAGE

Figure 2-4: Town Stormwater System 

2.3.2 Issues 

Kyogle has aging urban infrastructure and as a result is experiencing service problems with both the water 
supply and sewerage systems. These problems include: 

� lack of secure (safe yield) town water supply 
� variable raw water quality impacting on water treatment processes 
� aging water supply infrastructure with identified structural problems 
� aging sewerage infrastructure producing poor quality effluent, which impacts on receiving water quality 

under low flows 
� variable demand for water 
� discharge of water filter backwash to the river 
� high level of stormwater infiltration into sewer 
� structural stormwater management only. 



Kyogle Council
Kyogle IWCM Strategy Study

Status:  Final Page 12 August 2006
Project Number:  A0150600 Our Ref � A0150600-D025

Significant periods of enforced water supply restrictions have occurred (refer to Section 3.3.1). Also, the 
stormwater system includes areas prone to flooding and issues associated with urban pollutants and erosion. 

The PRG also noted the following urban water issues: 

1. Level 1 Restrictions may initially increase water consumption as consumers prepare for the restrictions.2

2. Volumetric charges have significantly reduced water consumption, however this impacted Council revenue 
in 2002. 

3. There are several properties with on-site wastewater treatment systems within the township. 
4. The process for septage treatment and disposal is inadequately defined (includes cost recovery) with 

potential impact to the catchment. 
5. There is an increasing awareness of water management issues within the community, for example, 

shopkeepers are no longer daily washing down footpaths and the community should be commended for 
changing water use patterns and saving water.2

2.4 Summary of Issues 

A summary of the key issues related to the urban water cycle is presented in Table 2-1. For further details refer 
to the Concept Study and PRG Workshop 1 Meeting Notes (Appendix A). 
Table 2-1: Summary of Issues 
Context Issue Possible Impacts 

Agricultural extractions � During low flow periods, river extractions can exceed the total 
river flows 

� Fluctuations in agricultural demand may impact on the preferred 
water cycle management strategy 

� Impacts downstream users, including town water supply  
Poor river water quality, including faecal 
coliforms, total phosphorus, turbidity 
and salinity. Consistently fails 
requirements for aquatic ecosystem 
protection, drinking water and primary 
recreation.

� Reduces the usability of the river water 
� Algal blooms (potential health issues) 